
COVER ASSEMBLY..
QTY

REF: PART NUMBER..   DESCRIPTION.. REQ'D

1 HONDA-GXV160UH2-N1AH 5.5 HP HONDA ENGINE 1

2 AUGER-2MAN-COVER TM-11 COVER 1

3 CLUTCH-TM11 TM-11 CLUTCH ASSY 1

4 FITTING-BREATHER-DD BREATHER FITTING 1

5 MUFFLER-CAP-GX200 DIFFUSER 1

6 LOCKNUT-5/16X18 GR 8 5/16 X 18 LOCKNUT 1

7 SHCS-5/16X24X1 SOCKET HEAD CAP SCREW 3

8 PLUG-S-1/8 PORT PLUG 1

9 SHCS-5/16X18X2 SOCKET HEAD CAP SCREW 1

10 WDRFKEY-5/32X5/8 WOODRUFF KEY GEAR 2

11 D3-2811-0004 WASHER 1

14 DD-ORING-2228 COVER TO ENGINE 1

15 BEARING-3/4X1 OILITE TM-11 1

23 FLATWASHER-SAE-5/16 FLATWASHER 4

LOWER ASSEMBLY.. QTY

PART NUMBER..   DESCRIPTION.. REQ'D

REF:

2 AUGER-2MAN-BODY GEAR BODY 1

3 DOWELPIN-1/4X1 2

4 DRUM-ASSY-TM11 DRUM WITH GEAR AND BEARING 1

DRUM-TM11 BEARING-3/4X7/8 GEAR-DRUM-TM11

5 SPEC-02269 OIL SIGHT GLASS 1

6 LOCKNUT-5/16X18 GR 8 5/16 X 18 LOCKNUT 1

7 UD02-0605.43 GASKET FOR CRANKCASE 1

8 PLUG-DRAIN CRANKCASE DRAIN 1

9 SPUR-GEAR-75T-5/8 5/8" SPUR GEAR on GEAR SHAFT 1

10 WDRFKEY-5/32X5/8 WOODRUFF KEY GEAR 1

11 MAIN-SHAFT-LOCKNUT LOCKNUT 1

12 MAIN-SHAFT-WASHER WASHER 1

13 GEAR-SHAFT-TM11 GEAR SHAFT 1

14 SPUR-GEAR-75T-1 1" SPUR GEAR   on MAIN SHAFT 1

15 BEARING-3/4X1 1

16 MAIN-SHAFT-TM-11 1

17 CONE-08125 2

18 CUP-08231 2

19 HITCHPIN-5/16X2&3/4 1

20 OIL-SEAL 1

21 BOLT-5/16X18X4&1/2 8

22 WDRFKEY-1/4X1 1

23 FLATWASHER-SAE-5/16 18

MISC SECTION…

LABEL-KIT-TM11 1

TM11-CHOKE 1

OILITE TM-11

MAIN SHAFT

TM-11 TAPER ROLLER BEARING

TM-11 RACE

SAFETY PIN

OIL SEAL 

BOLT FOR TM11 BODY

WOODRUFF KEY MAIN SHAFT

FLATWASHER

INSTRUCTION AND CAUTION STICKERS

CHOKE CONTROL ADD ON ASSEMBLY

PARTS BREAKDOWN FOR MODEL TM-11

RICE HYDRO, INC.

when ordering 1" Spur Gear "WDRFKEY-1/4x1"   is also recommended
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ASSISTANT HANDLE ASSY..

4 GRIPS-1" BLACK GRIPS 1

6 TM11-HANDLE ASSISTANT HANDLE ONLY 1

8 BOLT-5/16X18X2&1/4 BOLT FOR HANDLE 2

9 FLATWASHER-SAE-5/16 FLATWASHER 4

11 LOCKNUT-5/16X18 LOCKNUT FOR HANDLE 2

THROTTLE HANDLE ASSY..

3 THROTTLE-TM11 THROTTLE 1

4 GRIPS-1" BLACK GRIPS 1

5 CABLE-THROTTLE-ASSY TM-11 CABLE THROTTLE 1

7 TM11-HANDLE-THROTTLE THROTTLE HANDLE ONLY 1

8 BOLT-5/16X18X2&1/4 BOLT FOR HANDLE 2

9 FLATWASHER-SAE-5/16 FLATWASHER 4

11 LOCKNUT-5/16X18 LOCKNUT FOR HANDLE 2

13 ZIPTIE-MED ZIPTIE 2

KILL SWITCH HANDLE ASSY (OPERATOR/ASSISTANT)... 

4 GRIPS-1" BLACK GRIPS 1

6 TM11-HANDLE-SWITCH KILL SWITCH HANDLE ONLY 2

8 BOLT-5/16X18X2&1/4 BOLT FOR HANDLE 2

9 FLATWASHER-SAE-5/16 FLATWASHER 4

11 LOCKNUT-5/16X18 HANDLE LOCKNUT 2

12 DD-KILL-SWITCH SWITCH ENGINE KILL 2

13 ZIPTIE-MED ZIPTIE 2

MAIN-SHAFT-TM-11 MAIN SHAFT 1

MAIN-SHAFT-LOCKNUT LOCKNUT 1

WDRFKEY-1/4X1 WOODRUFF KEY MAIN SHAFT 1

CONE-08125 TM-11 TAPER ROLLER BEARING 2

MAIN-SHAFT-LOCKNUT LOCKNUT 1

CUP-08231 TM-11 RACE 2

OIL-SEAL 1

AUGER-2MAN-BODY GEAR BODY 1

BEARING-3/4X1 OILITE TM-11 1

CUP-08231 TM-11 RACE 2

MAIN-SHAFT-LOCKNUT LOCKNUT 1

OIL-SEAL 1

CONE-08125 TM-11 TAPER ROLLER BEARING 2

AUGER-2MAN-COVER GEAR BODY COVER 1

BEARING-3/4X1 OILITE TM-11 1

LOCKNUT-KEPS-6/32 TM-11 KILL SWITCH LOCKNUT 1

MACH-SCREW-6/32 TM-11 KILL SWITCH SCREW 1
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PARTS BREAKDOWN FOR MODEL TM-11

RICE HYDRO, INC.

if ordering DD-KILL-SWITCH must also order

if ordering COVER must also replace bearing (pressed)

if ordering MAIN SHAFT must also replace locknut

 if ordering BODY must also replace bearing (pressed), cup, locknut and seal

if ordering CONE or CUP must also replace locknut, seal, cup and cone
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Discount-Equipment.com is your online resource for quality parts & equipment. 

Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts? 
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on one of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench,  Bil-Jax, F.S. 

Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin, 
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent, 

Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, 
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith 

Surface Prep,Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/



